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SUMMARY OF PRODUCT CHARACTERISTICS 

 

1. NAME OF THE MEDICINAL PRODUCT  
CORTİPOL 250 mg Powder And Solvent For Solution For I.M./I.V. Injection 

Sterile 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION  

Active Substance:  
Each ampoule contains 250 mg methylprednisolone sodium succinate equivalent to 188.5 mg 

methylprednisolone. 

Solvent ampoule contains 4 ml water for injection.  

 

Excipient(s):  

Sodium phosphate dibasic (anhydrous) ................. 7.0 mg  

Sodium chloride ..................................................... 2.0 mg  

 

For a full list of excipients, see section 6.1.  

 

3. PHARMACEUTICAL FORM 
Vial containing lyophilized powder for injection.  

White lyophilized cake in colorless vial.  

 

4. CLINICAL PARTICULARS 

4.1. Therapeutic indications  
 

CORTİPOL is indicated to treat any condition in which rapid and intense corticosteroid effect is 

required such as:  

 

Endocrine disorders: Primary or secondary adrenocortical insufficiency (hydrocortisone or cortisone 

is the drug of choice; synthetic analogs may be used in conjunction with mineralocorticoids where 

applicable; in infancy, mineralocorticoid supplementation is of particular importance), congenital 

adrenal hyperplasia, hypercalcemia associated with cancer, nonsuppurative thyroiditis.  

 

Rheumatic disorders: As adjunctive therapy for short-term administration (to tide the patient over an 

acute episode or exacerbation): rheumatoid arthritis (including juvenile rheumatoid arthritis with 

low-dose therapy), psoriatic arthritis, ankylosing spondylitis, acute gouty arthritis, post-traumatic 

osteoarthritis, acute non-specific tenosynovitis, acute and subacute bursitis and epicondylitis, 

osteoarthritis synovitis.  

 

Collagen diseases: During an exacerbation or as maintenance therapy in selected cases of: systemic 

lupus erythematosus, systemic dermatomyositis, (polymyositis), acute rheumatic carditis.  

 

Dermatologic diseases: pemphigus, severe erythema multiforme (Stevens-Johnson syndrome), 

exfoliative dermatitis, bullous dermatitis herpetiformis, severe seborrhoeic dermatitis, severe 

psoriasis and mycosis fungoides  

 

Allergic states: Control of severe or incapacitating allergic conditions intractable to adequate trials of 

conventional treatment in: Bronchial asthma, contact dermatitis, atopic dermatitis, serum sickness, 

seasonal or perennial allergic rhinitis, drug hypersensitivity reactions, urticarial transfusion reactions, 

acute non-infectious laryngeal oedema  

 

Eye disorders: Severe acute and chronic allergic and inflammatory processes involving the eye, such 

as: Herpes zoster ophthalmicus, iritis, iridocyclitis, chorioretinitis, diffuse posterior uveitis and 
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choroiditis, optic neuritis, sympathetic ophthalmia, anterior segment inflammation, allergic 

conjunctivitis, allergic corneal marginal ulcers and keratitis  

 

Gastrointestinal disorders: To tide the patient over a critical period of the disease in: ulcerative colitis 

(systemic therapy) and regional enteritis (systemic therapy)  

 

Respiratory Diseases: Symptomatic sarcoidosis, berylliosis,Loeffler's Syndrome not manageable by 

other means, aspiration pneumonitis, fulminating or disseminated pulmonary tuberculosis when used 

concurrently with appropriate anti- tuberculous therapy,  

 

Haematologic Disorders: Acquired (autoimmune) haemolytic anaemia, secondary 

thrombocytopaenia in adults, erythroblastopenia (RBC anaemia), congenital (erythroid) hypoplastic 

anaemia, idiopathic thrombocytopaenia purpura in adults (IV only; IM administration is 

contraindicated)  

 

Neoplastic Diseases: For palliative management of leukaemias and lymphomas in adults and acute 

leukaemia of childhood  

 

Oedematous States: To induce diuresis or remission of proteinuria in the nephrotic syndrome, without 

uraemia, of the idiopathic type or that due to lupus erythematosus.  

 

Nervous system disorders: Acute exacerbations of multiple sclerosis.  

 

Shock unresponsive to conventional therapy: Cardiogenic shock, septic shock, anaphylactic shock, 

hypovolemic shock, mixed shock states, trauma, burns, various etiological late shocks and acute 

spinal cord trauma.  

 

Other: Tuberculous meningitis with subarachnoid block or impending block when used concurrently 

with appropriate antituberculous chemotherapy, Trichinosis with neurologic or myocardial 

involvement.  

 

4.2. Posology and method of administration 

Posology / frequency and duration of administration 

 

As adjunctive therapy in life threatening conditions, the recommended dose is 30 milligrams per kg of 

methylprednisolone sodium succinate, given IV over a period of at least 30 minutes. This dose may 

be repeated every 4 to 6 hours for up to 48 hours.  

 

Dosing schedule for corticosteroid responsive diseases in exacerbation and/or unresponsive to 

standard therapy:  

 

 Rheumatic disorders: 1 gm/day for 1, 2, 3 or 4 days IV or 1 gm/month for 6 months IV.  

 Systemic lupus erythematosus: 1 gm/day for 3 days IV.  

 Multiple sclerosis: 1 gm/day for 3 days IV or 1 gm/day for 5 days IV.  

 Oedematous states e.g. glomerulonephritis, lupus nephritis: 30 mg/kg every other day for 4 

days IV or 1 gm/day for 3, 5 or 7 days IV.  

 

The regimen should be administered over at least 30 minutes, and may be repeated if improvement 

has not occurred within a week after therapy or as patient's condition dictates.  

 

Terminal Cancer – Quality of Life  

Prospective controlled studies have shown that Methylprednisolone 125 milligrams administered 

intravenously daily for up to eight weeks, significantly improves quality of life in patients with 
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terminal cancer.  

 

Prevention of nausea and vomiting associated with cancer chemotherapy. Suggested dosing: Mild to 

moderately emetogenic chemotherapy: Administer Methylprednisolone sodium succinate 250 

milligrams IV over at least five minutes one hour before chemotherapy, at the initiation and at the end 

of chemotherapy,  

 

A chlorinated phenothiazine may also be used with the first dose of methylprednisolone sodium 

succinate for increased effect. Severely emetogenic chemotherapy: Administer methylprednisolone 

sodium succinate 250 milligrams IV over at least 5 minutes with appropriate doses of 

metoclopramide or a butyrophenone one hour before chemotherapy at the initiation and at the end of 

chemotherapy.  

 

Acute Spinal Chord Injury: The treatment should begin within 8 hours of injury.  

 

Patients started treatment within 3 hours of injury: Administer intravenously 30 mmg/kg in a bolus 

dose over a 15 minutes period, followed by a 45 minute pause, and then a continuous infusion of 5.4 

mg/kg per hour for 23 hours.  

 

Patients started treatment within 3 to 8 hours of injury: Administer intravenously 30 mmg/kg in a 

bolus dose over a 15 minutes period, followed by a 45 minute pause, and then a continuous infusion 

of 5.4 mg/kg per hour for 47 hours.  

 

There should be a separate intravenous site for the infusion pump. The treatment should begin within 

8 hours of injury.  

 

Pneumocystis carinii pneumonia in patients with AIDS: Different dosage schedules have been used. 

One approach is to administer 40 mg methylprednisolone sodium succinate every 6 to 12 hours with 

gradual tapering over a maximum of 21 days or until the end of the pneumocystis therapy. Therapy 

should be started within 72 hours of initial anti-pneumocystis treatment.  

 

Anaphylactic reactions: Adrenaline or noradrenaline should be administered first for an immediate 

haemodynamic effect, followed by intravenous injection of CORTİPOL with other accepted 

procedures. 

 

Hypersensitivity reactions: CORTİPOL is capable of providing relief of symptoms within 30 minutes 

to two hours. In patients with status asthmaticus CORTİPOL may be given at a dose of 40 mg 

intravenously, repeated as dictated by the patient response. In some asthmatic patients it may be of 

advantage to administer the product as a slow drop infusion over a time period of several hours.  

 

In graft rejection reactions following transplantation: The daily dose may need to be increased up to 1 

g. Although the dose and protocol may vary in studies using methylprednisolone sodium succinate in 

the treatment of graft rejection reactions, published literature supports this dose (500 mg-1 g 

commonly used for acute rejection). In general, high-dose corticosteroid therapy should be given 

until the patient is in a stable condition and should never exceed 48-72 hours, depending on the 

condition of the patient.  

 

Cerebral oedema: Corticosteroids are used to reduce or prevent the cerebral oedema associated with 

brain tumours.  

In patients with oedema due to tumour, tapering the dose of corticosteroid appears to be important in 

order to avoid a rebound increase in intracranial pressure. If brain swelling does occur as the dose is 

reduced, restart larger and more frequent doses parenterally.  
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The following are suggested dosage schedules for oedemas due to brain tumour.  

 

Schedule A (1) Dose (mg) Route Interval (hour) Duration 

Pre-operative 20 IM 3-6  

During surgery 20-40 IV 1  

Post-operative 20 IM 3 24 hours 

 16 IM 3 24 hours 

 12 IM 3 24 hours 

 8 IM 3 24 hours 

 4 IM 3 24 hours 

 4 IM 6 24 hours 

 4 IM 12 24 hours 

Schedule B (2) Dose (mg) Route Interval (hour) Duration of use: 

Pre-operative 40 IM 6 2-3 

Post-operative 40 IM 6 3-5 

 20 Oral 6 1 

 12 Oral 6 1 

 8 Oral 8 1 

 4 Oral 12 1 

 4 Oral  1 

 

Therapy should be discontinued after 10 days.  

 

In other indications, initial dosage will vary from 10 to 500 mg. Larger doses may be required for 

short term management of severe, acute conditions. The initial dose, up to 250 mg, should be given 

intravenously over a period of at least 5 minutes, doses exceeding 250 mg should be given 

intravenously over a period of at least 30 minutes. Not less than 0.5 mg/kg for 24 hours. Subsequent 

doses may be given intravenously or intramuscularly at intervals dictated by the patient's response 

and clinical condition. Corticosteroid therapy is an adjunct to, and not replacement for, conventional 

therapy.  

 

Method of administration: 
Following reconstitution of the vial containing lyophilized powder with the solvent, iy may be 

administered by IM injection or by IV infusion. The preferred method for initial emergency use is 

intravenous injection. The desired dose may be administered intravenously (over a period of several 

minutes). Intramuscular injections should be deep.  

 

When reconstituted with water for injection as recommended, a solution containing 47 mg of 

methylprednisolone per ml is obtained. 

 

Additional information on special populations  

Renal / Hepatic Failure:  

Controlled use of CORTİPOL is required in patients with renal and hepatic failure.  

 

In lupus nephritis: High dose general treatment, IV administration: 1 g / day for 3 days.  

 

Pediatric population:  
In the treatment of high dose indications, such as hematological, rheumatic, renal and dermatological 

conditions, a dosage of 30 mg/kg/day to a maximum of 1 g/day is recommended. This dosage may be 

repeated in three consecutive cycles on a daily basis or on every second day. In the treatment of graft 

rejection reactions following transplantation, a dosage of 10 to 20 mg/kg/day for up to 3 days, to a 

maximum of 1 g/day, is recommended. In the treatment of asthmatic states, a dosage of 1 to 4 

mg/kg/day for 1 - 3 days is recommended.  
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CORTİPOL may cause growth retardation in children, therefore it should not be used in children 

unless absolutely necessary.  

 

Geriatric population: 
No special administration is required, however, treatment in elderly should be planned bearing in 

mind the more serious undesirable effects of corticosteroids and clinical monitoring is required.  

 

4.3. Contraindications 

 Hypersensitivity to methylprednisolone, other glucocorticoids or any of the excipients in the 

formulation  

 Systemic fungal infection,  

 It should not be used in patients with systemic infection not receiving a specific antiinfective 

treatment.  

 Intrathecal administration is contraindicated.  

 

4.4. Special warnings and precautions for use 
Undesirable effects may be minimized by using the lowest effective dose for the minimum period. 

 

Adrenal cortical atrophy develops during prolonged therapy and may persist for months after 

stopping treatment. In patients who use higher doses than physiological doses of systemic 

corticosteroids (approximately 6 mg methylprednisolone) for longer than 3 weeks, withdrawal of the 

drug should not be abrupt. Dose reduction depends on the risk of relapse of the disease. The disease 

activity must be monitored during the discontinuation of the drug. Systemic corticosteroid doses can 

be rapidly reduced to physiological doses if the likelihood of relapse is low, but there is suspicion of 

hypothalamic-pituitary-adrenal (HPA) suppression. When the daily dose of 6 mg methylprednisolone 

is reached, the dose reduction rate is slowed down to allow the HPA axis to recover.  

 

Abrupt withdrawal of systemic corticosteroid treatment, which has been applied for a time period of 

maximum 3 weeks is appropriate if a relapse of the disease is unlikely. Abrupt withdrawal of doses up 

to 32 mg daily of methylprednisolone for maximum 3 weeks is unlikely to lead to clinically relevant 

HPA-axis suppression, in the majority of patients. In the following patient groups, gradual 

withdrawal of systemic corticosteroid therapy should be considered even after treatment lasting 3 

weeks or less:  

 

 Patients who have received repeated courses of systemic corticosteroid treatment, particularly 

if applied for longer than 3 weeks  

 When a short course has been prescribed within one year of cessation of long-term therapy 

(months or years),  

 Patients who may have reasons for adrenocortical insufficiency other than exogenous 

corticosteroid therapy,  

 Patients receiving doses of systemic corticosteroid greater than 32 mg daily of 

methylprednisolone,  

 Patients receiving repeated doses in the evening.  

 

Patients should carry the "Steroid Therapy" cards that clearly explain the dose of the drug and the 

duration of the treatment and explain the precautions to be taken to minimize the risks.  

 

There are reports of cardiac arrhythmias, and/or circulatory collapse, and/or cardiac arrest following 

the repeated administration of large intravenous doses of CORTİPOL (more than 0.5 g administered 

over a period of less than 10 minutes). Bradycardia has been reported during or after the 

administration of large doses, unrelated to the speed or duration of infusion.  
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Suppression of inflammatory response and immunological function increases the susceptibility and 

severity of infection. Clinical manifestation is often atypical; severe infections such as septicemia, 

tuberculosis can be masked and can reach advanced stages before diagnosis. New infections may 

develop during the use of the drug.  

 

Chicken pox can have a more serious or even fatal course in immunosuppressed patients. In pediatric 

and adult patients who have not had chicken pox, particular care should be taken to avoid exposure. 

Exposed patients should be advised to seek medical advice without delay. Varicella zoster immune 

globulin (VZIG) to the people in contact should be considered by passive immunization. Vaccination 

within 10 days after exposure is recommended in those who take systemic corticosteroids or who 

have used it within 3 months and are not immunized against this disease. If a diagnosis of chickenpox 

is confirmed the illness warrants specialist care and urgent treatment. Corticosteroids are not 

discontinued and the dose may even need to be increased.  

 

Patients should be warned to avoid exposure to measles and if they are exposed, to seek medical 

advice without delay. Intramuscular prophylaxis may be required with normal immunoglobulin.  

 

Live vaccinations should not be administered to immunocompromised patients. Killed or inactivated 

vaccines may be administered, however, the response to such vaccines may be diminished.  

 

The use of corticosteroids in active tuberculosis should be restricted to those cases of fulminating or 

disseminated tuberculosis in conjunction with an appropriate antituberculous regimen. If 

corticosteroids are indicated in patients with latent tuberculosis or tuberculin reactivity, close 

observation is necessary as reactivation of the disease may occur. During prolonged corticosteroid 

therapy, these patients should receive chemoprophylaxis.  

 

Because rare instances of anaphylactic reactions have occurred in patients receiving parenteral 

corticosteroid therapy, appropriate precautionary measures should be taken prior to administration, 

especially when the patient has a history of drug allergy.  

 

Care should be taken for patients receiving cardioactive drugs such as digoxin because of steroid 

induced electrolyte disturbance/potassium loss.  

 

Corticosteroids should not be used in the treatment of head trauma and stroke, as they can cause 

substantial damage.  

 

Particular care is required when considering the use of systemic corticosteroids in patients with the 

following conditions and frequent patient monitoring is necessary.  

 

 Osteoporosis (post-menopausal females are particularly at risk).  

 Hypertension or congestive heart failure.  

 Current or previous severe affective disorders (especially history of steroid induced 

psychosis)  

 Diabetes mellitus or in those with a family history of diabetes (Metabolic status should be 

checked in diabetic patients and antidiabetic treatment should be readjusted if necessary).  

 History of a pre-existing tuberculosis or a typical manifestation in a chest film.  

 Lens blur or glaucoma (or family history of glaucoma).  

 Previous corticosteroid-induced myopathy.  

 Liver failure or cirrhosis.  

 Renal insufficiency.  

 Epilepsy  

 Peptic ulcer (Before starting treatment with prednisolone, the patient should be assessed for 

gastrointestinal ulcers and the dose to be administered should be individualised)  
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 Fresh intestinal anastomoses  

 Predisposition to thrombophlebitis  

 Peritonitis  

 Abscess or other pyogenic infections.  

 Ulcerative colitis.  

 Diverticulitis.  

 Myasthenia gravis (In patients with myasthenia gravis, disease can worsen and myasthenic 

crisis can occur especially when using high dose glucocorticoids. The deterioration usually 

occurs within the first two weeks after the treatment begins. For this reason, initial doses for 

these patients should be low and gradually increased during treatment.).  

 Ocular herpes simplex, for fear of corneal perforation. 

 Hypothyroidism.  

 Recent myocardial infarction (myocardial rupture has been reported) 

 

Sodium and fluid retention, tendency to hypokalemia especially after prolonged treatment with high 

doses should be considered. In such cases, adequate potassium intake should be provided, sodium 

intake restricted, and serum potassium levels monitored.  

 

Kaposi's sarcoma has been reported to occur in patients receiving corticosteroid therapy. 

Discontinuation of corticosteroids may result in clinical remission.  

 

Patients and / or relatives of patients should be warned of serious psychiatric adverse reactions that 

may be seen with systemic corticosteroid therapy. Symptoms may occur within a few days to several 

weeks after the onset of treatment. After a higher systemic exposure, this risk is higher. Although the 

vast majority of adverse reactions respond to dose reduction or discontinuation of the drug, specific 

treatment may be required. Patients and / or relatives should be warned to seek help in the presence of 

findings, especially depression or suicidal ideation. They should also be warned that, in rare cases, 

such reactions may occur during medication, as well as within a short time following dose decrease or 

drug withdrawal.  

Particular attention should be paid to patients who have a history of severe affective disorder or in 

first-degree relatives. These disorders include depressive or manic-depressive disease and previous 

steroid induced psychosis.  

 

Use in children:  

 

In any long-term prednisolone treatment, especially for children, these patients should be carefully 

monitored for growth and development. Corticosteroids cause growth retardation in infancy, 

childhood and adolescence, which may be irreversible Treatment should be limited to the minimum 

dosage for the shortest possible time in order to minimize suppression of the 

hypothalamo-pituitary-adrenal axis (HPA) and growth retardation.  

 

In elderly:  

 

With increasing age, side effects of systemic corticosteroids can be more severe, especially 

osteoporosis, hypertension, hypokalaemia, diabetes, susceptibility to infection and skin thinning. 

Close clinical monitoring is necessary to avoid life-threatening reactions.  

 

CORTİPOL contains less than 1 mmol (23 mg) of sodium per dose; no effect due to sodium is 

expected.  

 

Scleroderma Renal Crisis Patients with systemic sclerosis using doses of prednisolone and its 

equivalents at 15mg / day and higher should be warned that sudden onset hypertension and acute 

renal failure can be observed with the fatal Scleroderma Renal Crisis. For this reason, blood pressure 
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and renal function (s-creatinine) should be routinely monitored. When renal crisis is suspected, blood 

pressure should be carefully checked. 

 

4.5. Interaction with other medicinal products and other forms of interaction 
Digital glycosides: Potential hypokalemia may increase the effect of glycosides.  

 

Antihypertensive and diuretics: Corticosteroids may antagonize the desired effects of 

antihypertensive and diuretics. 

 

Hypokalemic effects of acetazolamide, loop diuretics, thiazide diuretics and carbenoxolone may 

increase.  

 

Antidiabetic agents: The blood sugar lowering effect may be reduced.  

 

Coumarin derivatives: The anticoagulant activity may be alleviated.  

 

Drugs that induce liver enzymes such as rifampicin, rifabutin, carbamazepine, aminoglutethimide, 

phenytoin and barbiturates: Corticosteroid effect may be reduced.  

 

Drugs that inhibit the enzyme CYP3A4, such as cimetidine, erythromycin, ketoconazole, 

itraconazole, diltiazem, and mibefradil: The metabolism rate of corticosteroids may decrease and the 

serum concentration may increase.  

 

Anticholinesterases: Steroids may reduce the efficacy of anticholinesterases in myasthenia gravis.  

 

Non-depolarizing muscle relaxants: The relaxation effect may be prolonged.  

 

Estrogens (e.g., contraceptive products): The need for corticosteroids may decrease. In the combined 

use of estrogens, the metabolism of corticosteroids, including methylprednisolone, may be impaired.  

 

Nonsteroidal anti-inflammatory drugs (eg acetylsalicylic acid, indomethacin): The risk of 

gastrointestinal bleeding increases.  

 

Salicylates clearance increases with corticosteroids, which can cause salicylate toxicity. In patients 

with hypothermia, caution should be exercised when salicylates and nonsteroidal anti-inflammatory 

drugs are to be used in combination with corticosteroids.  

 

Cyclosporine: Inhibition of reciprocal metabolism; the risk of cerebral convulsion increases.  

 

Skin tests: Reactions to skin tests can be suppressed.  

 

Vaccines: In patients receiving long-term corticosteroid therapy, the response to toxoid and live or 

inactivated vaccination may be reduced due to the inhibition of antibody response. Corticosteroids 

can also increase the replication of certain organisms in live attenuated vaccines. Vaccination or 

toxicoid administration should be postponed, if possible, until discontinuation of therapy.  

 

Alcohol / Nutrition / Plant interactions:  

 

Alcohol: Use with alcohol should be avoided (may increase gastric mucosal irritation).  

 

Food: Methylprednisolone inhibits calcium absorption. Caffeine should be restricted.  

 

Herbal products: St. John's wort (yellow wort) may lower methylprednisolone levels. Combination 
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with Cat's claw and echinacea should be avoided (there are immunostimulatory effects).  

 

4.6. Pregnancy and lactation  

General recommendation  
Pregnancy category: C.  

 

Women with childbearing potential / Contraception:  
In some case reports, it has been reported that corticosteroids reduce contraception in women using 

intrauterine devices.  

 

Pregnancy  
Methylprednisolone crosses the placental barrier. Administration of corticosteroids to pregnant 

animals may cause fetal growth abnormalities, including cleft palate, retardation of intrauterine 

growth and effects on brain growth and development. There is no data that corticosteroids cause an 

increase in the incidence of congenital anomalies in humans, but corticosteroids may increase the risk 

of intrauterine growth retardation during long-term or repeated use during pregnancy. There is only 

limited experience with the use and safety of methylprednisolone in pregnancy. For this reason 

CORTİPOL should only be used if there is a definite medical need in pregnancy or in cases where 

pregnancy can not be prevented.  

 

Lactation 
Methylprednisolone is excreted into breast milk in small amounts. The use of methylprednisolone up 

to 40 mg daily does not cause systemic effects in the infant. If high doses are required for clinical 

reasons, breastfeeding should be avoided to prevent the infant from getting methylprednisolone.  

 

Reproduction ability / Fertility:  
Steroids may cause an increase or decrease in sperm count and mobility in some patients.  

 

4.7. Effects on ability to drive and use machines 
Some undesirable effects (such as lens blur or decreased visual acuity due to increased intraocular 

pressure, dizziness, headache) may impair the patient's concentration and reaction ability. This may 

pose a risk to driving or using machinery.  

 

4.8. Undesirable effects  
Adverse effects are listed based on system organ class and frequency as follows:  

Very common (≥ 1/10); Common (≥ 1/100 to < 1/10); Uncommon (≥ 1/1,000 to < 1/100); Rare (≥ 
1/10,000 to < 1/1,000); Very rare (< 1/10,000); Not known (cannot be estimated from the available 

data)  

 

Infections and Infestations  
Not known: Increased sensitivity to infections and increased severity of infection, masking of 

serious infections, opportunistic infections, latent tuberculosis recurrence.  

 

Blood and lymphatic system disorders  
Not known: Leucocytosis, thrombo-embolism 

 

Immune system disorders  
Not known: Hypersensitivity reactions including anaphylaxis, bronchospasm,  

 

Endocrine disorders  
Not known: Suppression of the hypothalamo-pituitary-adrenal axis, growth suppression in 

infancy, childhood and adolescence, menstrual irregularity and amenorrhoea 

Cushingoid facies, hirsutism  
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Metabolism and nutrition disorders  
Not known: Sodium and water retention, potassium loss, hypotension or hypertension, 

hypokalemic alkalosis, congestive heart failure in susceptible patients, weight gain, 

impaired carbohydrate tolerance, increased negative calcium and nitrogen balance, 

increased need for antidiabetic treatment, increased appetite.  

 

Psychiatric disorders:  
Common: A wide range of psychiatric reactions including affective disorders (such as irritable, 

euphoric, depressed and labile mood psychological dependence and suicidal 

thoughts), psychotic reactions (including mania, delusions, hallucinations and 

aggravation of schizophrenia), behavioural disturbances, irritability, anxiety, sleep 

disturbances, seizures and cognitive dysfunction including confusion and amnesia 

have been reported for all corticosteroids.  

 

Psychological effects have been reported on withdrawal of corticosteroids, frequency 

is unknown. Increased intra-cranial pressure with papilloedema in children 

(pseudotumour cerebri) has been reported, usually after treatment withdrawal of 

methylprednisolone.  

 

Eye disorders  
Not known: Increased intra-ocular pressure, glaucoma, papilloedema with possible damage to 

ocular nerves, cataract, corneal or scleral thinning, exacerbation of ophthalmic viral or 

fungal disease.  

 

Cardiac disorders  
Not known: Myocardial rupture following a myocardial infarction, cardiac arrest, arrhythmia.  

 

Gastrointestinal disorders  
Not known: Peptic ulcer with dyspepsia, perforation and haemorrhage, abdominal bloating, 

oesophageal ulcer, esophageal candidiasis, acute pancreatitis, intestinal perforation, 

gastric haemorrhage. Nausea, vomiting and bad taste in mouth may occur especially 

with rapid administration.  

 

Increases in alanine transaminase (ALT, SGPT) aspartate transaminase (AST, SGOT) 

and alkaline phosphatase have been observed following corticosteroid treatment 

These changes are usually small, not associated with any clinical syndrome and are 

reversible upon discontinuation. 

 

Skin and subcutaneous tissue disorders  
Not known: Impaired repair, petechia, ecchymosis, skin atrophy, bruising, striae, telengectasia, 

acne, hypopigmentation or hyperpigmentation. Kaposi's sarcoma has been reported to 

occur in patients receiving corticosteroid therapy. Withdrawal of corticosteroids may 

result in clinical remission.  

 

Musculoskeletal and connective tissue disorders  
Not known: myopathy, osteoporosis, vertebral and long bone fractures, artralgia, avascular 

osteonecrosis, tendon rupture.  

 

Renal and urinary disorders 

 Unknown: scleroderma renal crisis *  

* scleroderma renal crisis:  

The formation of Scleroderma Renal Crisis varies among different subpopulations. The highest risk 
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has been reported in patients with extensive systemic sclerosis. The lowest risk was reported in 

patients with limited scleroderma (2%) and childhood scleroderma (1%). 

 

General disorders and administration site conditions  
Not known: Hiccup.  

 

Withdrawal symptoms: Too rapid a reduction of corticosteroid dosage following prolonged treatment 

can lead to acute adrenal insufficiency, hypotension and death. However, this is the case where more 

continuous treatment is applied.  

 

In withdrawal syndrome, fever, myalgia, arthralgia, rhinitis, conjunctivitis, painful itchy skin nodules 

and weight loss may occur. 

 

 

4.9. Overdose and therapy  
There is no clinical syndrome of acute overdosage with CORTİPOL. The treatment should be 

symptomatic and supportive. Methylprednisolone is dialysable. Against the possibility of adrenal 

suppression following chronic overdosage, the dose should be gradually reduced over a period of 

time. In such a case, the patient may need to be supported during another stress attack.  

 

 

5. PHARMACOLOGICAL PROPERTIES 

5.1. Pharmacodynamic properties 
Pharmacotherapeutic Group: Glucocorticoids  

ATC Code: H02AB04  

 

Methylprednisolone is a synthetic and fluorine-free corticosteroid. The antiinflammatory activity of 

methylprednisolone is more potent than that of prednisolone. The water and salt retention inducing 

effect in the body is less than that of prednisolone. 

 

Methylprednisolone sodium succinate has the same metabolic and anti-inflammatory actions as 

methylprednisolone. When given parenterally and in equimolar quantities, the two compounds are 

equivalent in biologic activity. The relative potency of methylprednisolone sodium succinate and 

hydrocortisone sodium succinate, as indicated by depression of eosinophil count, following 

intravenous administration, is at least four to one. This is in good agreement with the relative oral 

potency of methylprednisolone and hydrocortisone. 

 

Glucocorticoids are potent and have a wide variety of metabolic effects. In addition, it alleviates the 

body's immune response to various stimuli. 

 

Natural corticosteroids (hydrocortisone and cortisone) are used for replacement therapy in the case of 

adrenocortical insufficiency, with salt-retaining properties. Synthetic analogues of natural 

corticosteroids are used in many organ system disorders due to their strong anti-inflammatory 

activity.  

 

5.2. Pharmacokinetic properties  

General properties  
Absorption:  

After an intravenous infusion of Methylprednisolone, 30mg/kg over a 20 minute period or 1g over 30 

to 60 minutes, peak methylprednisolone plasma concentrations of approximately 20µg/ml were 

achieved. Peak methylprednisolone levels of 42-47µg/100ml were reported following a single 40mg 

IV bolus injection to six adult male volunteers. Though lower peak levels were obtained with IV 

injection than with IV injection, the plasma levels continued for a long time as the rate of 
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methylprednisolone absorption was equivalent by the other application. Peak methylprednisolone 

plasma levels of 33.67 µg/100ml were achieved in two hours after a single 40 mg IM injection to 22 

adult male volunteers. 

 

Distribution:  

Methylprednisolone is mainly bound to plasma proteins, mainly globulin and with a lesser extent 

albumin. Methylprednisolone is widely distributed throughout the body and is described by a 

two-compartment model. In thirty-four adult volunteers, the mean distribution volume was reported 

41 to 61.5. 

 

Biotransformation  

Methylprednisolone is metabolized in the liver to inactive metabolites, the major ones being 

20β-hydroxymethylprednisone and 20 α-hydroxy-6-amethylprednisone  

 

Elimination: 

Total body clearance following intravenous or intramuscular injection of methylprednisolone to 

healthy adult volunteers is approximately 15 – 16 l/hr. Methylprednisolone is mainly excreted via the 

kidneys. Methylprednisolone is excreted in inactive metabolites in the urine. The mean elimination 

half-life varies between 2.4-3.5 hours in normal healthy adults and independently of the route of 

administration.  

 

5.3. Preclinical safety data 
No adequate animal studies have been performed on the carcinogenic or mutagenic potential of 

corticosteroids.  

 

6. PHARMACEUTICAL PARTICULARS 

6.1. List of Excipients  

 

Lyophilized vial  

Sodium phosphate dibasic anhydrous 

Sodium Chloride  

Water for injection 

 

6.2. Incompatibilities 
Perfusion should be done in isotonic solutions (saline or glucose).  

 

6.3. Shelf-life 
24 months  

After reconstitution, use immediately.  

 

6.4. Special precautions for storage 
Store at room temperature below 25°C.  

 

6.5. Nature and contents of container 
Each packaging contains 1 vial and 1 ampoule. 

Vial: Colorless Type 1 glass vial  

Ampoule: Colorless Type I glass ampoule  

 

6.6. Special precautions for disposal and other handling 
 

Any unused medicinal product or waste material should be disposed of in accordance with the 

“Regulation on Medical Waste” and "Regulation on the Control of Packaging and Packaging Waste". 
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POLİFARMA İLAÇ SAN. VE TİC. A.Ş. 
Vakıflar OSB Mahallesi, Sanayi Caddesi No:22/1 
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8. MARKETING AUTHORISATION NUMBER 
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